
Ary PUSH FRAME

ATV BLADES (52" e óO"l

ASSEMBTING INSTRUCTIONS
CLIENT N" WZ-ACF-PF
cL¡ENr N" ufz-AcF-PBsz (521

wz-AcF-PB6O 160l

WARNING (to avoid injury to others and to yourself):

o Read this entire leaflet, as well as the User's manual of your vehicle.
. Always wear a proper helmet, safety glasses and protect¡ve footwear when using your vehicle.

. Keep a safe distance from all people or vehicles when you are in motion.

IMPORTANï: The installation of the plow system on the vehicle requires a set of mount¡ng plate. The mount¡ng plate

must be assembled before. See the correspondinq instruct¡on for your vehicle.

Ary PUSH FRAME BOM

1B

I

16 2 7

29

11

6

18

23

14 I

24

1 \)

13

26

27

25

6

23

3

8

å

I

¡

l

I

I

L-

F"

þ,

5 5
Fig. 1.0

IA-7465005 twt(DznilEw



ASSEMBLING INSTRUCTIONS
CLIENT NO WZ.ACF-PFATV PUSH FRAME

ATV BLADES (52" & 60"l CLIENT N" wz-AcF-PBsz (szl
wz-AcF-PB6O (60l

2

29
28
27
26
25
24
23
22
2l
20
l9
l8
t7
16

l5
14

t3
12

ll
t0
9

I
7

()

5

4

3

2

I

REF

Eye bolt MB-1.25 X dia. l0 X 60
Sprinq dia. l5mm
Lock handle
Decal
Riqht hook
Left hook
Sleeve hook
Plastic handle
Anqulation handle f lockl
Angulation handle pivot
Slidinq quide
Pivot rinq
Sprinq dia.80mm
Push-frame pivot
Push-ftame
Adiustment bfock l4 positionsl
Sprinq dia. l3mm
Sprinq washer M l0
Clindrical hollow bolt Allen M 10-1.5 X 35
Thin hexaqonal nylon nut M l6-2
Hexaqonal nlon nut M 12-1.75

Hexaqonal nylon nut M l0-1.5
Hexaqonal nylon nut MB-1.25
Hexaqonal nvlon nut M l2-1.75
Hexagonal bolt M l2-l .7 5 X 60
Hexagonal boft M l2-l.75 X 45
Hexagonal bolt M l0- I .5 X 30
Cotter pin dia 1.5 X l5mm
Rivet dia. 3.2mm

DESCRIPTION

2

I

I

I

I

I

2

I

I

I

I

2

2

I

I

2

3

2

2

I

2

2

2

2

2

2

2

2

4

OTY

WZ-ACF-PFEB

WZ-ACF-PFHR

WZ-ACF-PFAH

WZ-ACF-PFAH
WZ.ACF-PFAH

WZ-ACF.PFAH
WZ-ACF-PFHR

WZ-ACF-PFHR

WZ-ACF-PFHS

WZ-ACF-PFHS

WZ-ACF-PFHS

VIZ-ACF-PFSS

N/A
N/A

WZ-ACF-PFHS

WZ-ACF-PFAH
VøZ-ACF-PFHS

WZ-ACF-PFHS

WZ-ACF-PFHS

WZ-ACF-PFHS

VíZ-ACF-PFHS

WZ-ACF-PFEB

WZ-ACF-PFAH
WZ-ACF-PFHS

WZ-ACF-PFAH

WZ-ACF-PFHS

WZ-ACF-PFHS

WZ-ACF-PFHR

SERVICE KIT

A-7865005 WI(T]ZOIIEN



ASSEMBTING INSTRUCTIONS
ATV PUSH FRAME CLIENT NO UIZ.ACF.PF
Arv BLADES lsz" e 60"l cLrENr N' ufz-AcF-PB5z l52l

wz-AcF-PB6O f6ol

ATVPUSH FRAME; SERVICE KITS

WZ-ACF-PFAH : HOOKAND HANDLE LOCK KIT

I
<4..'.

-.1

WZ-ACF-PFHS : HARDWARE KIT

(ô,

1,.9

.oe.
."\:.d

ø.,1
f', "9

q|, i;,ø

WZ-ACF-PFSS : SPRING KIT

WZ-ACF-PFHR : ANGUTATION HANDLE KIT

#í
..':À5..n

hltr .

/õ "'

i

.4i

WZ-ACF.PFEB : EYE BOLT KIT

}!

.\'

A-7865005 -3- ffil(nznltñN



ASSEMBTING TNSTRUCTIONS

Ary PUSH FRAME CLIENT N" WZ-ACF-PF
Arv BLADES (s2" & 60'l cLrENr No wz-AcF-PBsz (521

wz-AcF-PB6O 160l

Ary BLÂDES 152" & ó0"1 BOM

52"

104

-),:::4

tr e

103

.',,Àì-tE
\. 106

F¡
1 'a

t03
l

t.
'I 03

1

-ô06;-1
103

þq: Fíq.2.0 Fiq.3.0

t\
P tos
- r1103

106|

107 ?'-'102

60"

102

i't 031

' 103
I

1103ill

t

I
I 03ttj

': 'l03

lrosl
I

. ¡ L -rcsi

\tr-
'. I 106

E
tr

r06
t05
104
t03
l02
t0l

REF

52

Plow shoes

52" Wear bar
52" Blade
Nylon nut MB - 1.25

R pin
Carriage bolt MB - 1.25 X20

DESCRIPTION

2

2

I

7

2

7

OTY

WZ-ACF-PBSS

wz-ACF-WB-52

wz-AcF-wB-52
WZ-ACF-PBSS

wz-ACF-WB-52
SERVICE KIT

r0B
t07
t0ó
t03
t02
t0t

REF

60"

ó0" Wear bar
ó0" Blade
Plow shoes

Nylon nut MB - 1.25

''R pin
Carriaqe bolt MB - l.25X20

DESCRIPTION

2

I

2

9

2

I
OTY

wz-AcF-w8-60
N/A

WZ-ACF-PBSS

wz-ACF-W8-60
WZ-ACF-PBSS

wz-AcF-w8-60
SERVICE KIT

A-7865005 -4- wilnznllíg



ASSEM BTING INSTRUCTIONS
Ary PUSH FRAME CLIENT N' UIZ-ACF-PF
Arv BLADES f s2- & 60-l cLrENr No wz-AcF-PBsz I52l

wz-AcF-PB6O (60l

AryBLADES 152" &60"1; SERVTCE KITS

WZ-ACF-PBSS ; PLOVØ SHOE KIT

WZ-ACF-WB-S2:52', WEAR BAR KIT WZ-ACF.WB.6O:6O'' WEAR BAR KIT

A-7865005 -5- tvil(nznilEw



ASSEMBLING INSTRUCTIONS
ATV PUSH FRAME cLrENr N" WZ-ACF-PF
Arv BLADEs l5z" & 60"l cLrENr N" UIZ-ACF-PB5? I52l

utz-AcF-PB6O 160l

l. BLADE INSTALI TION {52" & ó0"f f Fiq. 4.0f

l.l. Put the blade 104/l07 face down on the floor or on a table.

1.2. Posit¡on the pivot t6 of the push frame r5 in the middle of the þlade t04/ t 07

ATTENTION; There is a risk of your fingersjamming due to the p¡vot

attached and free of movement.
t6 on which the push frame t5 r5

1.3. lnsert the pivot sleeves l8 in the holes of the blade t04/l07
1.4. lnsertthe hexagonal bolts Ml2-l .75X45 in the holes of the pivot t6 and through the sleeves t8
1.5. Assemble the hexagonal nylon nuts M l2- 1.75 and t¡ghten them.

IMPORTANT NOTE: Assemble the nuts so that they are on the exterior side to prevent damage in case of
impact.

18

I

107
104

I

Fiq.4.O

5

9

A-7865005 -6- wfi(nznilEg



ATV PUSH FRAME

ATV BLADES ls2" & óO"l

ASSEMBTING INSTRUCTIONS
CLIENT NN WZ-ACF.PF
cLrENr N. wz-AcF-PBs2 I52l

ufz-AcF-PB6O lóOl

BTADE INSTALLATION (s2" & ó0"1 (coNTlNUATlONl fig.4.tl
L,6. lnstall the springs T7 on the blade LO4/LO7

L.7. lnsert the eye bolts 29 in the holes of the push frame's t5 pivot t6

1,.8. lnstall the other end of the springs t7 ln the eye bolts 29

1.9. Assemble the hexagonal nuts M8- I .25

coils must not come off.

and tighten unt¡l there is a minimum tension ¡n the spr¡ngs; the

The ATV blade l04/ I 07 is designed to flip forward when it h¡ts an obstacle (Fig. a.21. Once passed the obstacle, the
blade will repos¡tio n itself on ¡ts own. The tension in the spr¡ngs t7 can be increased by t¡ghten¡ng the hexagonal
nylon nuts M8-1.25 Unt¡ghten the hexagonal nylon nuts M8- 1.25 to release the tension.

1.

l*:]
/t¡

:l .

.t

Fig.4.2

7

7

Fiq.4.l107
104

16

15

7

17

29

17

!

7

A-7865005 tviltnznllãN



ASSEMBTING INSTRUCTIONS

Ary PUSH FRAME cLrENr N" WZ-ACF-PF
Ary BLADES ls2" & óo"¡ cLrENr No WZ-ACF-PB5Z I52l

wz-AcF-PB6O fóOl

2. INSTALLATION OF THE ANGUL/cTION HANDLE (Fig. 5.0f

2. l. Before install¡ng the angulation handle
the hole of the angulation handle (lock) 2t

2.2. Align the holes of the angulation handle (lock) 2t with the holes of the push frame pivot t6 lFis. s.2l.
2.3. Assemblethe otherend of the l5mm dia. spring 2B in the hole of the push frame pivot l6 (Fig. s.3l

2.4. lnsert the pivot 20 in the hole on the side of the push frame p¡vot tó and make it pass through all 4 holes

including the push frame pivot t6 and the angulation handle (lockf zl (Fig. s.4l

2.5. Then under the push frame pivot l6 , ¡nsert the cotter pins dia. 1.5 x l5mm fl ln tfre holes of the
angulation handle pivot fzo | (Fig. 5.5f .

IMPORTANT NOTE: Each end of the cotter pin dia. L5 x I5mm
place correctly.

on the push frame pivot

(Fis.s.l f .

t6 insert the 15mm dia. spring Eg I in

must be folded back ¡n order to stay in

2t

2

Fig. 5.0
For visibility reasons the

blade is not illustrâted.

A-7865005 -8- lvtitnznltíN



ASSEMBLING INSTRUCTIONS
Ary PUSH FRAME CLIENT N" WZ.ACF-PF
Ary BLADES (s2" & óo-f cLrENr No ulz-AcF-PBsz (52|-

wz-AcF-PB6O 160l

INSTALTAT|ON OF THE ANGULATTON HANDLE ICONTINUATION)

-t..i

ø
Fig.5.t

'*.!?:
I

-'- -::.{-;-

Ftg.5.2

Fig. 5.3

G= I

I

A-7865005 -c) _ tviltnznilEw



ASSEMBTING INSTRUCTIONS
ATV PUSH FRAME cuENr No \VZ-ACF-PF
Arv BlnDEs lsz" e 60"l cLrENr No V/Z-ACF-PB5? l52l

wz-AcF-PB6O 160l

TNSTALTATTON OF THE ANGU|-AT|ON HANDLE (CONT|NUAT|ON'

I

For vísibility reasons the top
of the pivot is not ¡llustrated JJ

f
I

I

L-. -

f,i
+

Fig.5.4

+ J

Àf
i ,,''

rÈäÊh-:

Ttriiç'3'l-.*
G l- -Ë:'i-------j- -t.

Fig.5.5

A-7865005 - to- lyfi{nznltEw



ASSEMBLING INSTRUCTIONS

ATV PUSH FRAME CLIENT N' UIZ.ACF-PF
Ary BLAD Es (s2" e óo',J cLrENr No wz-AcF-PBsz I52l

wz-AcF-PBóo f6ol

3. INSTALTATION OF THE PLOVø SYSTEM ON THE VEH'CLE

3. l. Raise the rear of the plow system by grabbing the lock handle 27 This will allow both hooks to open-up at

the same t¡me 24/25 (Fig.6.1).

3.2. Approach the plow system unt¡l the U-plates of the push frame
vehicle's mount plate {F¡9. ó.21.

l5 are completely inserted in the rods of

3.3. Release the lock handle
mount plate (Fí9. ó.31,

27 and make sure both hooks 24/25 are completely closed on the rods of the

a

o

o
//

Fig.6.0

Ground

o

o

o

\

I

Ground

Fig.6.t

(

o<-
ñ;

Attachment plate roci on
the veh¡cle

A-78ó500s -tt- WI(OZOIIEN



ATV PUSH FRAME

ATV BLADES (s2" & 60"l

ASSEMBTING INSTRUCTIONS

CLIENT NO WZ.ACF-PF
cLrENr No wz-AcF-PBsz I52l

wz-AcF-PBóO fóOl

tNSTALLATION OF THE SHOVEL SYSTEM ON THE VEHTCLE {CONTINUATIONJ

o

o

o

ì

the veh¡cle
Attachnrent plate rod on

Ground

Fig.6.2

o

o

\

//

Fiq.6.3

the veh¡cle
Attachment plate rod on

),'

Grounct

A-7865005 -12- WIIOZOilIEN



ASSEMBLING INSTRUCTIONS
CLIENT N" WZ.ACF-PFATV PUSH FRAME

ATV BLADES 52" &.60"l CLIENT N" wz-AcF-PBsz Iszl
wz-AcF-PB6O 160l

4. ADJUSTEMENT OF THE B|áDE ANGLE (Fí9.7.O1

4. l. Raise the plow system with the vehicle's winch so that it can rotate freely.

WARNING ; Breakage of the winch cable may occur at any time. Never leave your feet under the blade in
case the plow system falls. This could cause serious injury.

a.2. Pull the handle towards the blade @4ßo:ll
4.3. Rotate the blade on desired side.

4.4. Release handle and make sure that the lock fits into one of the angulation holes of the push frame 15

1¿
4.3 4.3

7r

Fig.7.0

s. ADJUSTMENT OF SETTTNG BLOCKS ÍATTACK ANGLE)

5. l. Remove the springs t7 in order to release the tension on the blade t04/ 107

5.2. Loosen the bolts M l0 - 1.5 x 30 and the nuts M l0-1.5 on each side so that the seft¡ng þlocks. l4
may rotate freely.

5.3. Push the top of the blade l04/ t07 and rotate the setting blocks t4 to the desired pos¡tion (l-2-3-41.

5.4. Tighten the bolts Ml0-1.5 x 30

instruct¡ons 1.6 to 1.9).

and the nuts MIO-1.5 and put the springs L7 back in place (see

NOTE ; Setting þlocks are at position 2 by default.
# I + less aggressive attack angle
#4 * more aggress¡ve attack angle

2t
t07I

3 I

3 B

A-7865005 - t3- WITOZOIIEN


